PDHonline Course C665 (2 PDH)

An Introduction to Oily Wastewater
Collection and Treatment

Instructor: J. Paul Guyer, P.E., R.A., Fellow ASCE, Fellow AEI

2020

PDH Online | PDH Center

5272 Meadow Estates Drive
Fairfax, VA 22030-6658
Phone: 703-988-0088
www.PDHonline.com

An Approved Continuing Education Provider



http://www.PDHonline.com

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

An Introduction to Oily Wastewater
Collection and Treatment

J. Paul Guyer, P.E., R.A.

CONTENTS

OBJECTIVES

SOURCES

DISCHARGE CRITERIA

POINT SOURCE CONTROL

DISPOSAL OF OIL

EMERGENCY CONTAINMENT AND CLEANUP
OILY WASTEWATER CHARACTERISTICS
COLLECTION AND TRANSFER

OILY WASTEWATER TREATMENT

[...]
Induced gravity separator

©2013 J. Paul Guyer

Page 70 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHonline.org

PDHonline Course C665

www.PDHcenter.com

“{W-uTuW/T L'G O3 B'2) A3/PAD 00Z ©3 001 'AT18oTdAY -s3uswexynbex
A37TEnb juenTz e uo pPeESEQ PUF SFjUBWTISAdXS STEDS YOoUusq WOIJ PSUTWIBSIS]
*¥owud x9d (w z°90Z ©3 1°SZ) ,37 0227 °3 02

*yoed 30d (W 6°Z6 ©3 £°6) 33 000T ©3 001

‘poxzejexd moTumog

* (TP3UOZTIOY WOXJI) 09 ©3 0 :8buwy

(umt 5z ©3 ww ¢Y) ‘uy Q'7 ©3 ,'uy /1 :ebuey
‘pexaegead peiebnizo)

*Juswyxedwod yord 83eTd 03 AJTOOTEA MOTJ
IeuTwey ysyrgeise o3 Aresseosu se yibust ‘erqeisnpe A1reny3aea ‘pajsexd dieys

*3eTut =3eT7d pexord ss5030® ATusas Iajemalsem ATT0 83ngrI3zsTg ‘Isanjosynuew Ag
*eATeA BnTd y3TM UDTIOSUUOD IPJISWETP WIWTUTW (WE-QQT) "UT-p

*PumMTOoA JusmTRdwod

3O 3012 OSPTAOX4 "9INPeyYcs jjoueap ebpnTs puw peacwex SPYTOs papuedsns

30 suntoa Aq psujurslsp sumtoa xeddoy ‘pesouws: [etisjew 103 ssodex jo atbue
ay3 ueyy ssa7 9dors 88N J0u Og " (TPIUOZTIOY WOAF) 65 FO a7bue zaddoy wnmriydp
¢ Sjuswiredxs aTwosyousq uy Buypeol sowjans

ubysep TEn3oP eutwILlsq  (M-uyw/T €£°8Z) A3/Pdb 0001 30 ®39x BurpEOT SOEFaINs

e3ex bButpeoT
MOT3 $801D
MOTFuMOQ
(29xe uoyjexedes
eATIOR] I3
UOTIVIUST IO
Yoed 83914
atbuy
Butoeds
odf3 83e1g
s8397d pautTour
1yuswjredwod (se3erd)
buroseaTe0)

ITOM MOTZI2A0

(zT0M)

|133eq assN33ITQ
j3omeap abpnTs Axewrtag

xeddoy
obpnts Axeuwrxg

UNWIXeR C‘SPITOS pspuadsnes Y3 Jo AJTTIQESTIISS PUR BIRIMOTI BY3 JO uoTIDUNZ ¥ SUOTSUIWIQ
ijuswlIedwod JISTUT
*BUTITNDITO-ITIOYS PTOAFP 03 WNIUSWOW SONPRY " Ieanjoejnuew Ag Iesn3IITa
*a93emMa3seM Butawaqg-37ab 103 (s/w 9°Q) sdy Z
Ateavwrxoaddy -edyd ut uvoraytsodep SPITOS popuadsns PICAR TTIM IPYJ WNWTUTW OS) A3tooTeA
‘WOWIUTW (Ww-05T) ‘UT-9 I938weTq
1 adrd 3s8tul

UoTIATIOER]

Iajsweied ubisag

Table 5
Parallel plate oil-water separator design data

Page 71 of 99

©2013 J. Paul Guyer



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHonline.org

PDHonline Course C665

www.PDHcenter.com

*jusmdinbe prepueie jo jxed yexbejuy ue jou

zeddoy ebexols ebpOTs SOUTE WROIINE IVIWMEISEM UT SPYTOSs pepuedsns Jo Jusmuyerjusex Buyjusanzd Uy EEGURATIONI I peITEYL,
*ucysusayp sje(d pue ‘uvoysusayp vopjebnrzod ‘eybue sjeyd sg3 Jo UOYIDUNY ¥ SF EeIw UOTIEIedEs BAYIDEIJE TENIOY,

*#PYTOof pepuedens Jo eoussexd JuUeIEqUY O3 NP PRPUMENODeX 00 (mm £1) ‘uy Z/Y> buyoeds ejery,

*®3ex Guypeoy ubfsep [EN3OW SUTEIS]EP O3 UOFIDEs STY3 Uy Arsnojasxd PeqQEIDsesp VIWP UOFIRZITISIDEINYD

PUR MOT3F Ie3eme3senm ATY0 YIts exnjoegnuem Arddng -Ayuo Suyzye jyun Azeupwyrezd 07 pesn eq o3 e3ex sbexsay,

*JIVAUT JSTUT MOTRq (=

9{) 'U} € JO WNETUTE © UOTIWASTS JIVAUT 3IBTINC 385  'ubyeep welehs UOTIDNTTOD Aq POYSTTQUIEE UCTIRASTE 3IVAUT JUSATFUI,
*TIETT~S94N 03 I9gex ‘osTY

Jouxe

‘gesugue3Indde Jo UOYIWDOT PuR ‘SUOTEU

3 P POSOXe 03 30U AJTOOTSA MOTjIepun 8133eq moTzIepun

y®939Td T¥3UOZTIOH
*s9z18 yowd paspurls pur EO0TISTIBIOBRIETYD e3eTd
uo peseq sreanjovynuew Buowe ATIYBTTS AIvA TITM € UOTIPTNOTE) eorduwxy ees go3eTd JOo Iequny

Jjomeap
“97220U I9JIBWETP WNWTUTHW (WE-Q0T) “UT-p ebpnis Axepuooes
aeddoy
xeddoy ebpanTs Azsutad sv ewes ebpnts Axspuooes
*ergeasnipe ATrvorixea pejsex> diwys XTeM MOTJIVAQ
1 uemyxwduod 38TINQ
(uyw/m z-7) wdj p pesoxe o3 ou AJFOOTeA MOTFISPUN 9733 ®q moTjIepun
*oateAa Bnrd y3tM I0j/oWETP WNWIUTW (WNM-00T) “UT-p OTZZON
JIomeap
sbpnTs Axwpuooeg
aeddoy
rjuswyxedwod 3I9TUT Jo xeddoy obpnTs Axvuixd sv swes ebpnts Axwpuooeg
*JUSWOINEESW MOTZ I0J ITeM Yojou-p epraoxd
‘zoMes TTEZIN0 03 AT3oexyp sT obawyosyp JI -ergwasnpe ATT¥oFiaea pe3serc dawys ITeM MOTFIPAO TTO
*(u-utw/T L°G ©3 B8'Z) AI/PdD 00Z ©3 00T ‘ATTecydAL “sjuswexynbex
A3rTend JUSNTIIO UOC PESEQ PUF FIUSWTISAXS STROSYOUSY WOXJ PLUTWISIS] e3vx Butpeon
vexw uoyjexedes
*xoed xed (w 9°G) ,37 09 8AT30933 3
UOT3VUeTIO
*suoj3ebniron 03 00dsex YITM MOTISE0ID yoed e3®14d
* (Te3uozTIoy woxy) seexbep oxez otbuy
(wr GZ 03 ww ¢£1) *uy 0T ©3 ,*uT 2/1 buyowds

uotT3dTIOEeq Iejowereg ubyssq

Table 5 (continued)
Parallel plate oil-water separator design data

Page 72 of 99

©2013 J. Paul Guyer



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

10.5.1 DIVERSION POND. A skimming dam does not remove oil immediately from the flow
since it relies on the oil skimmers. It is sized for a relatively small storm event to minimize the
backwater effect in the storm drainage channel. Use a separate diversion pond to accommodate
potential large oily waste spills and more intense storm events. This prevents washout of the oil

over the skimming dam before it can be removed. See Figure 14 for details.

10.6 DISSOLVED AIR FLOTATION (DAF) AND INDUCED AIR FLOTATION (IAF).
The DAF unit removes emulsified oil and suspended solids through the use of chemical
coagulants and rising air bubbles. The coagulants cause the minute oil droplets and solids to
agglomerate into larger floc particles. The air bubbles adhere to these particles causing the floc
to rise rapidly to the surface. The DAF unit is usually installed above ground and will often
require pumping of influent flow. The DAF unit is divided into two sections. The influent
enters a flocculator chamber where it is mixed with coagulant demulsifiers. The oily waste then
flows into the flotation section. This section has a skimmer on the surface to remove the scum
and an outlet to remove the settled sludge from the bottom by gravity displacement or pumping.
Refer to Figure 15 for a schematic representation of a DAF unit. A similar system to the DAF
is the IAF which will remove emulsified oil, heavy metals and suspended solids (agglomorates)
from oilywaste water influent. This system produce ultra-fine gas bubbles much smaller than
conventional mechanical and hydraulic flotation cells. The smaller bubbles liberated from
relatively high gas intake volumes provide large surface area contacting potential for the
agglomorates to rise to the liquid surface. The agglomorates laden froth is radially dispersed to
the peripheral skim trough and then removed from the vessel on an intermittent cycle. The skid
mounted system is compact in size and light weight which makes it more ideal for some

applications.
10.6.1 PRESSURIZATION METHOD. Introduce dissolved air to the DAF or IAF by recycle

and by pressurizing a portion of the effluent using infused air. Mix recycles with flotation tank

contents.

©2013 J. Paul Guyer Page 73 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

A) EQUIPMENT. Use a back pressure inductor in the recycle pump inlet line to infuse air into
the recycle stream. The flow through the inductor creates a partial vacuum in a side port
drawing in atmospheric air. This system is mechanically simpler and lower in maintenance and

operating cost than a compressed air system.

B) BUBBLE SIZE. The air pressure used in flotation determines the size of the air bubbles
formed. Air bubbles < 100 um in size are the most suitable for being adsorbed and entrapped
by the chemical floc and oil globules. An excessive amount of air can destroy the fragile floc

formed in the flocculator, resulting in poor performance.

C) RECYCLE. Recycle of a portion of the clarified effluent allows a larger quantity of air to
be dissolved and dilutes the feed solids concentration. Dilution reduces the detention period

necessary to achieve good separation.

10.6.2 DESIGN PARAMETERS. The principal design variables for DAF or IAF are shown

below. Most of these parameters will be specified by the equipment manufacturer.

Design Parameter Design Value

Pressure 40 to 60 psig (276-414
kPA)

Recycle ratio 30 to 70%

Feed solids concentration 0.5 to 5 1b/ft?/h (2.0 to
20.1 kg/m?/h)

Detention period 10-30 min.

Air-to-solids ratio 0.02:1 to 0.05:1

Hydraulic loading 1.0 to 3.0 gpm/£t?(40.7
to 122.2 L/minm?)

Chemical aids Determined by field
testing

Depth to width or 0:4:1 to 0:8:1

diameter ratio

©2013 J. Paul Guyer Page 74 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

Specify performance of DAF or IAF unit to include oil removal efficiency and effluent oil
concentration at expected unit operating conditions (air, solids, hydraulic loading, pressure, and

detention period) with or without chemical addition.

10.6.3 CHEMICAL CONDITIONING. Chemical aids, or coagulants, are used to allow
individual droplets of emulsified oil to agglomerate into a larger floc, which is more easily
separated from the water. Materials used as coagulants include alum, ferric chloride, sulfuric
acid, lime, organic polyelectrolytes, and combinations of inorganic and organic
polyelectrolytes. Organic coagulants generally produce a better quality effluent, often require
lower dosages, and reduce the amount of sludge generated by 50 to 75 percent. Bench scale
studies should be performed to identify the optimum coagulant or combination of coagulants
and determine dosage rate.

10.7 POLISHING TREATMENT ALTERNATIVES. The purpose of the polishing step is to
reduce the oil content to less than 10 ppm so that the effluent may be discharged to navigable
waters. Multimedia filtration followed by activated carbon adsorption are the most practical
processes. Coalescing filtration units require less surface area per increment of flow capacity
and may be preferred for site-specific land constraints. This may be especially true in colder
climate areas where much of the treatment system equipment will be installed indoors and
building size must be minimized. Since the polishing step is critical to meeting effluent

requirements, duplicate units for 100 percent redundancy must be provided.

©2013 J. Paul Guyer Page 75 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com

PDHonline Course C665

www.PDHonline.org

SECTION A-A

©2013 J. Paul Guyer

4% s l
A 1 A
A A
4 Fa
= 7777
A\ 117
\ L
\ ‘ /
AN /17
WA /
W™ 4l
| |, —FOOTING
| l |
B | | B
A v A
1 |
| |
| A, A, 1
1 A\ A—tT
||| ~—VANE CONCRETE FINISH= ||
| |
| 8"0D BOOM ||
| TILLET I
| 1 vane— T F———> SKIMMER SLOT AND BASE
FRAME 2-1/2" ALLOY | = 'l 1O SUIT MECHANISH
B saaianie il,, I L[~ CUuT OFF WALL
: T L\e'oo FLOAT —
O
A A —
PLAN
Figure 13A

Skimming dam details

Page 76 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com

PDHonline Course C665 www.PDHonline.org

FLOAT-16' OD STAINLESS -
STEEL PIPE, 0.165" WALL

WATER LEVEL

il B

CLOSE ENDS WITH 3/16"
STAINLESS STEEL R

FABRICATE FRAME FROM 2-1/2" ALLOY
'/‘_ STEEL TUBING SCHED 40.

SECTION B-8

SECTION C-C

S 3 |

B STAINLESS STEOL PR
E B.625° 0O, 0.1097 Wwall

FLOAT AND B80OM DETAIL

©2013 J. Paul Guyer

Figure 13A
Skimming dam details

Page 77 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com

PDHonline Course C665 www.PDHonline.org

,_IJ:l',.-——swnc: GATE %’-swnc: GATE !
Yi ﬁ‘\; | A f [ A
| :f" f jl:lr‘\l ﬂ,l"_’
DAM WITH UNDERPASS R
SEE DIVERSION DAM DAN WITH UNDERPASS SEE PLAN
DECTION 0-D PLAN DIVERSION DAM SECTION D-0

DIVERSION POND

gLog(t;Egr DITCH
XAGGERATED
ELEVATION A-A

ION _PON

SEPARATE INLES & OUTLETY

~ SLUICE GATES

- OVERFLOW WER
/ -SUPPORTS FOR
2

"\~ UNE OITCH FOR
SUFFICIENT LENGTH
BEFORE AND AFTER
GATE TO AVOID SCOUR
TYPICAL DETAIL _OF
UiC T
Figure 14A

Diversion pond details

©2013 J. Paul Guyer Page 78 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665

www.PDHonline.org

C= = *
- SLUICT
GATE 7
8 —_, B‘ F é
A £ l = 2 = §
...-.J,-’/ '
=
C - =
m CHANNEL N PORD
YO REDUCE SLTTLED D).
ACCUMULATIONS AT
tow fLow o ‘_
_:—,-——JLPJL—'—;-

FLOW-THROUGH POND
WITH LOW FLOW CHANNEL

\

SUPPORT FOR
SLUICE GATES
OPERATOR
N ICE
TO REDUCE WATER BACKUP

A\

/ tue

nm

DITCH UNED FOR
SUFTFICIENT LENGTH
BEFORE AND AFTER
GATE TO AVOID SCOUR

Figure 14B

Diversion pond details

©2013 J. Paul Guyer

Page 79 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com

PDHonline Course C665

www.PDHonline.org

OPENING

(MAKE SUITABLE
SIZE & SHAPE TO
PASS DESIRED FLOW)

SECTION _D-D
DAM WITH UNDERPASS

SECTION B-B
— SUPPDRTS FOR
/ SLUICE GATE
| oPERATOR
OVERFLOW WEIR y
g AN A G T
)/ OVERFLOW WEIR
| . é
L ELEVATION g 4
OIFFERENCE

SLUICE GATE

T0 PASS EXCESS 10 EMPTY POND

FLow

SECTION E-F

DAM WITH UNDERPASS

DIVERSION DAM

Figure 14C

Diversion pond details

©2013 J. Paul Guyer

Page 80 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com

PDHonline Course C665

www.PDHonline.org

T

/‘POLYuER FEED |

FLASH |MIXER

’ a S|

R ek

SKIMMER

™

! (Y DECARCL ¢ umer Ao DISCHARGE
:: -y FLOTATION TANK
.‘ O:\ RECYCLE DISCHARGE
e 1 FLOCCULATOR \-;/0 AR RELEASE
SLUDGEL CONVEYOR '
NP=—s5.u06E DrSCHARCE
10 SLUOGE SuwmP
;ftsssukclétok ; AIR INLET >
Rtsc\%va sr:lluu N )| :
‘ |
l
! PRESSURL— | | AIR INJECTION
TANK WLl UNTT
FRESSURE!
FUMP
Figure 15
Schematic of dissolved air flotation oil-water separator
©2013 J. Paul Guyer Page 81 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

10.7.1 MULTIMEDIA FILTRATION. Systems are available that operate by gravity or under
pressure. Select equipment on basis of operating costs and the availability of space for
installation. Pressure filters operate at higher loading rates and require less installation area
than gravity units with comparable capacity. In colder climates, consider enclosing the system
indoors. The system should have automatic backwashing capabilities, initiated by sensing a
predetermined head loss across the filter bed. Treated effluent is normally recycled for surface
wash and backwash water supply. A suitably sized reservoir should be provided downstream
from the filtration unit to hold the required volume of effluent for the backwashes. Backwash
wastewater should be recycled to either the LET, DAF, or IAF unit. Depending on the desired
flow configuration, adequate capacity must be included in either the LET, DAF, or IAF unit to
receive the periodic backwash recycles flows. Refer to Figure 23 for typical sections of gravity

and pressure multimedia filtration units, respectively.

a) The principal design variables for multimedia filter design for oily waste treatment are as

follows:

Design Parameter

Bed depth
Filtration rate

Gravity
Pressure

Backwash rate
Alir scour flow rate
(if necessary)

Filter media

Pressure drop
Clean
Loaded
Filter solids loading

©2013 J. Paul Guyer

Design Value

24-36 in. (610-914 mm)

3-8 gpm/ft? (122-326 L/minm®)
12-18 gpm/ft® (489-
733 L/minm®)
15-20 g?m/ftz(611-815 L/min-m?)
3-6 sft®/min/ft? (0.9-
1.8 m*/min/m?) @ 12
psig (83 kPa)
Combination sand, gravel,
anthracite (garnet optional)

2-4 psig (13.8-27.6 kPa)
8-12 psig (55.2-82.7 kPa)
2-6 1b/ft*/hr (9.8-

29.3 kg/m*hr)

Page 82 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

b) Pilot studies are essential in selecting the optimum filter. Design should be based on
economic tradeoffs between filter size, operating head requirements, and run length for a
specific effluent quality. Refer to EPA PB 214551, Process Design Manual, Suspended Solids

Removal, for methodology for making this comparison.

c) Gravity filter tanks can be constructed of either reinforced concrete or carbon steel. Pressure
filters are normally prefabricated package units built in carbon steel pressure tanks. Carbon
steel tanks should be specified to have both interior and exterior surfaces blast cleaned, prime

coated, and finish coated with a coal-tar epoxy.

10.7.2 COALESCING FILTRATION. A coalescer system consists of a prefilter followed by
two stages of coalescer elements. The prefilter removes free oil and solids and can be either a
mechanical pack or disposable cartridges. The coalescing elements, often cartridges, remove
dispersed and some emulsified oil to below 10 ppm. Eventually, the elements become blinded

and must be replaced.

10.7.2.1 EQUIPMENT. Coalescing filtration units are available as prefabricated package
units. Specify tankage fabricated of carbon steel with interior and exterior surfaces blast
cleaned, prime coated, and finish coated with a coal-tar epoxy system. Specify maximum use of
stainless steel for internal components including mechanical coalescer packs, piping, and
cartridge and filter supports or brackets. Prefilter and coalescer cartridges are manufactured
from a variety of synthetic, noncorrosive materials. Figure 24 shows a typical arrangement of

components for a coalescing filtration unit.

10.7.3 ACTIVATED CARBON ADSORPTION. Polishing of oily wastewater by activated
carbon adsorption produces effluence of high quality containing less than 10 mg/L oil and
grease and low levels of dissolved organics. A large number of compounds listed as toxic on
EPA’s priority pollutants lost are amenable to removal by this treatment. The optimum use of
carbon columns as a treatment process requires the development of design parameters from a
detailed laboratory pilot-scale treatability investigation with the wastewater under

consideration. Pilot scale studies should determine the necessary design parameters for sizing

©2013 J. Paul Guyer Page 83 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

of a carbon contact system. The design parameters include type of carbon, breakthrough and
head loss characteristics, and pretreatment requirements. The main components of an
adsorption system, as shown in

Figure 18, include two or three adsorption columns packed with activated carbon, liquid
transfer pumps, valves, basic instrumentation for pressure and liquid flow monitoring, and
backwashing provisions. Periodic backwashing is required to remove accumulated suspended
solids. To minimize backwashing, the column influent should be pretreated to maintain
suspended solids at less than 50 mg/L. These levels of suspended solids are normally achieved
by polishing in multimedia filters prior to carbon adsorption. Periodic regeneration of activated
carbon is necessary at the exhaustion of adsorption capacity. For most oily waste treatment
plants, a vendor-provided regeneration service should be investigated. Onsite regeneration is
economical for very large industrial or domestic wastewater plants where carbon usage is more
than 1,000 pounds/day. For oily wastewater plants with continuous operation, supplying two or
more columns instead of one large column capable of handling the entire flow should provide
adequate redundancy. For batch operated plants, redundant capacity is not needed as
maintenance or carbon replacement can be scheduled during plant shutdown. The contacting
system can be pressurized or operated under gravity. The pressurized systems are generally

more flexible and can be operated at a higher head loss.

©2013 J. Paul Guyer Page 84 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com

PDHonline Course C665

www.PDHonline.org

\ INFLUENT

INFLUENT
BACKWASH
/couccnon
INFLUENT TROUGH
vu.vE
WASTE
VALvE -
r
..-f
SURFACE
1 '  WASH

TO BACKXWASH

N st [ e ep ap—— EFFLUENT
...... BACK- r~sunn\ce COLLECTION
o n 0 o o o o“onoo WASH WASH ;050"0"0"0"’0,‘;0"‘0“0/“[AD[R
2 " o VALVE VALVE 2 I&EB &S R
s FILTER
e A . = TANK
A ] H‘!ﬁ N EFFLUENT 10 mscuymc:

I

v
£
X

COLLECTION
HEADER /—\

b §F 7.
, WASTE DISPOSAL ) G :
\ i f / sy g BACKWASH
. . Fi(a—(  Puwp
SURFAC
GRAVITY FILTERS WASH Ptuup
mnusm>

INFLUENT
BACKWASH

SuRrAcc
WASH
VALVES

FFLUENT
BACKWASH VALVE
SUPPLY ;
yd
RATE
CONTROL
VALVE SURFACE

WASH SUPPLY

PRESSURE FILTERS

7 10 DISCHARGE

EFFLUENT COLLECTION HEADER
EFFLUENT

©2013 J. Paul Guyer

Figure 16

Mixed media filtration

Page 85 of 99



http://www.pdhcenter.com/
http://www.pdhonline.org/

www.PDHcenter.com PDHonline Course C665 www.PDHonline.org

Usually, carbon columns are designed with hydraulic loadings of 2 to 10 gpm/ft2 (81.5 to 407.5